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Report No./fft 55 A2112058-C01-R04 Page 1 of 11/ 51,3t 11 11

Applicant: Shenzhen Esun Industrial Co., Ltd.

FIET: TIeA B B A R A 7

Address: Wuhan University Building A403-1 and A901, No.6 Yuexing 2
Road, Nanshan District, Shenzhen, China

Mo ik GINTTRT L X B I8 6 SERIURAGII=#B R A403-1 F A901

The following sample(s) and sample information was/were submitted and identified by/on the

behalf of the client/LA T2 5 Rt i B i FEE RAEHIA

Sample Name

BE LS i eVacuum

Sample Received Date December 06, 2021

RS H 3 2021 4F 12 J] 06 H

Testing Period December 06 - 29, 2021

G H 4 2021412 J] 06 H % 2021 4 12 29 H

Test Method & Test Result Please refer to following pages.

RGN A A 45 2R HEE T

Test Requested /Bl E Sk Result/4g5 3R

As specified by client, according to RoHS Directive 2011/65/EU with amendment
(EU) 2015/863 to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl
Ethers(PBDESs), Phthalates (Dibutyl phthalate(DBP), Benzylbutyl phthalate(BBP),
Di-2-ethylhexyl phthalate(DEHP), Diisobutyl phthalate(DIBP)) in the tested
materials of the submitted sample(s).

W% P Z0R, KA 154 2011/65/EU KA TTHE4-(EU) 2015/863 XTI 3AF it A6l
FERHTIHI(PD), Hi(Cd), R(Hg), AHHH(CIVI). ZIUHA(PBBS), it
(PBDEs), B MM ([P _HIR _THH(DBP), B R T AN EE(BBP),
SRR R — LHECHEPR(DEHP) . 487K " HIMR — 5 T FR(DIBP)) A TAI .

Tested by: 5! 2}(100 Approved by:
¥ K & R

Pass &4

December 30,

Reviewed by: _ Date of issue:
LI ¥ BB H . 20214£12H30H

Shenzhen Alpha Product Testing Co., Ltd./ ZII /R B Sk 364 FR 2 7]
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
I AR TR T 28 DX AR KA ST BT I 275 WRBAT R A 36 0
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aY

Test Method/# K4z

(1) XRF Screening limits for regulated elements according to IEC 62321-3-1:2013 (Unit:mg/kg)/
IEC 62321-3-1:2013 X420 R 1Y XRF T efRE (H42: mglkg)

Element/ Polymers / Metals/ Composite material/
WioTR EaY &) B
Pb BL<(700-30)<X BL<(700-30)<X BL<(500-30)<X
<(1300+30)=0OL <(1300+30)=0L <(1500+30)=0OL
cd BLS(70-301<O)T_<(130+30) BLS(?O-BGLB)?_<(13O+30) LOD<X<(150+30)<OL
H BL<(700-30)<X BL<(700-30)<X BL<(500-30)<X
9 <(1300+30)=0L <(1300+30)=0L <(1500+30)=0L
Cr BL<(700-30)< X BL<(700-30)< X BL<(500-30)< X
Br BL<(300-30)< X N/A BL<(250-30)< X

(2) Chemical screening limits for Phthalates/4f#s — F R g (1) i 15 FRAEL

Test Item(s)/ Screening limits(Unit: mg/kg)
Az H it PEBRIE (F2: mglkg )
Dibutyl phthalate(DBP) o
43— T E T RH(DEP) 2P0 <IN
Benzylbutyl phthalate(BBP)
S 1 T3 ¥ RE(BBP) BL=600 <IN
Di-2-ethylhexyl phthalate(DEHP)
Ak IR (2-ZIEC K ) F(DEHP) BL=600 <IN
Diisobutyl phthalate(DIBP) <
4% — i — 5% T BS(DIBP) oano00 <IN

Shenzhen Alpha Product Testing Co., Ltd./ B /R B R S ASIA FRA 7
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
T AR TR T 2 DX AR KA ST BT I 275 WRBAT R A 36
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(4). Chemical Test/fk2#iMiR;

Tested Item(s) Test Method Em?;?;lgr?t?s) MDL Limit
MIEmeL] MR 777 LN A
Wit Wiy i By | FrikRh B
LZ‘?L?P(E)b) IEC 62321-5:2013 ICP-OES 2 mglkg 1000 mg/kg
=
Cad%'z‘c’g)(c‘j) IEC 62321-5:2013 ICP-OES 2 mglkg 100 mg/kg
Mercury (Hg) IEC 62321-4: )
F(Ho) 2013+AMD1:2017 ICP-OES 2 mg/kg 1000 mg/kg
IEC 62321-7-2:2017
Hexavalent Chromium and/or determmanon of 8 mg/kg 1000 mg/kg
Total Chromium by IEC .
_(Cr(vi) 62321-5: 2013 WV-Vig
AR (Cr(VI)) 0.10pg/om?
IEC 62321-7-1:2015 ' 1000 mg/k
(LOQ) I
Polybrominated
Biphenyls (PBBs) IEC 62321-6:2015 GC-MS 5mg/kg 1000 mg/kg
ZIRHA(PBBSs)
Polybrominated Diphenyl
Ethers (PBDES) IEC 62321-6:2015 GC-MS 5mg/kg 1000 mg/kg
Z IR K[k (PBDES)
(DBP, BBP, DEHP, HATH 1000
DIBP) a ) mg/kg/
A H R IEC 62321-8:2017 GC-MS 50 mg/kg 1000 mg/kg
Phthalates for each

Shenzhen Alpha Product Testing Co., Ltd./ B /R B R S ASIA FRA 7
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
T AR TR T 2 DX AR KA ST BT I 275 WRBAT R A 36
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Tested Material Description

PR R
No. | Description No. | Description
F5 | R 5 | MRHER
1 Light green silicone noz;le of extraction 9 White plastic barrel of of extraction pump/
pump /A SRR R E R Y AR B OISR
2 Transparent plastic cover of nozzle/ 10 Blue plastic sealing strip valve of vacuum
B IR G bag/H4s 4 (0 MR I % ) ok
3 Black seal ring of extraction pump port/ 1 Dark blue plastic exhaust valve of
A A v 1 B 5 vacuum bag/H .z 4R 1 LI eHE
Light green plastic port of extraction Zfr a;(ﬂ;iﬁ”\f;\?gg zésuisre;db?r;;asive paper
b | pumpri R I | B SR S
5 Green silicon pad of extraction pump 13 Clear plastic vacuum bag/
POt/ AR St 11 43 (0 Fe JR 2 a4 BB A4
5 Black plastic piston of push-pull rod / 14 White plastic sealing clip/
SHENLFT B (0 SR 2E SREREERFOPS
- Black plastic sealing ring of push-pull rod/ 15 Transparent packaging bag of desiccant/
FERLAT 78 (%5 B THRGE W] A0 AR
3 Light green push-pull rod of extraction 16 Purple translucent desiccant particles/
pump/A IR R (o S RHE R BB U TR kL

Test result /#Hl45 5
(1) Screening Result/fkE4E R

. Screening Result/ffikss R (mg/kg)

Tested Item(s)iA3 H 9 - 979

1 2 3 4 5% 6 7 8 9 10
Lead (Pb)/ #5(Pb) BL | BL | BL | BL | BL | BL | BL | BL | BL | BL
Cadmium (Cd)/ 4#(Cd) BL | BL | BL | BL | BL | BL | BL | BL | BL | BL
Mercury (Hg)/ 7k(Hg) BL | BL | BL | BL | BL | BL | BL | BL | BL | BL
Total Chromium (Cr)/ &.5% BL BL BL BL BL BL BL BL BL BL
Total Bromine (PBBs & PBDES)
79 (PBBs & PBDES) BL | BL | BL | BL | BL X BL | BL | BL | BL
Dibutyl phthalate(DBP)
AF 4 IR T i&(DBP) BL BL BL BL BL BL BL BL BL BL
Benzylbutyl phthalate(BBP)
A W T A (BBP) BL | BL | BL | BL | BL | BL | BL | BL | BL | BL
Di-2-ethylhexyl phthalate(DEHP)
Af A HIIR — 240 3EE(DEHP) BL BL BL BL BL IN BL BL BL BL
Diisobutyl phthalate(DIBP)
53— 1R % T Ji(DIBP) BL | BL | BL | BL | BL | BL | BL | BL | BL | BL

Shenzhen Alpha Product Testing Co., Ltd./ I R EE R S 6 367G FRA
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
IR BRI % X AR K B 08 SR 6 2 5 IFRB] ZR YA 36 Hh O
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(1) Screening Result/fifik45 R

Screening Result/ffiksi®E (mg/kg)

Tested Item(s) A B J - 99

11 12 13 14 15 16
Lead (Pb)/ #%(Pb) BL BL BL BL BL BL
Cadmium (Cd)/ 4%(Cd) BL BL BL BL BL BL
Mercury (Hg)/ 7k (Hg) BL BL BL BL BL BL
Total Chromium (Cr)/ 54 BL BL BL BL BL BL
Total Bromine (PBBs & PBDES)
KR (PBBs & PBDES) BL BL BL BL BL BL
Dibutyl phthalate(DBP)
A% HIiR — T &(DBP) BL BL BL BL BL BL
Benzylbutyl phthalate(BBP)
AR R T A S (BBP) BL BL BL BL BL BL
Di-2-ethylhexyl phthalate(DEHP)
%R ZIEC REOEHP) | B oL oL ot ot ot
Diisobutyl phthalate(DIBP)
%~ Hi i 5 T HE(DIBP) BL BL BL BL BL BL

(2) Test result for Chemical Confirmation
(A) The test result of PBBs, PBDEs/ PBBs il PBDEs (il i 4%

Testing item/ Result/g58R (mg/kg)
Wi 5 5
Polybrominated biphenyls (PBBs) /

LUK (PBBS) N.D
Polybrominated diphenyl ethers (PBDES) /

Z R Kik(PBDES) / N.D

(B) The test result of Di-2-ethylhexyl phthalate(DEHP) /44— W ik — 2.3 C 3G (DEHP) Byl 45

Testing item/ Result/g5R (mg/kg)
WA 6
Di-2-ethylhexyl phthalate(DEHP) 704
47K iR L KL NR(DEHP)

Shenzhen Alpha Product Testing Co., Ltd./ I R EE R S 6 367G FRA
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
IR BRI % X AR K B 08 SR 6 2 5 IFRB] ZR YA 36 Hh O
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Remark:

#HE:

N.D. = Not Detected (<MDL or LOQ)/ Kt (/NF kit FRaf e &R )

MDL = Method Detection Limit/J7 %46 H FR

BL = Below the screening limit/{f T &SR

OL = Over the screening limit//= T &R {E

IN= InconclusiveFurther chemical test/AfiiE 1, T2 tk— 4

X = The range of needing to do further testing/ s Z5uE— LX) 75

* = The screened result was found and further chemical test/fiii A i iE—2E 2R IA
N/A= Not applicable/ &4

30= The reproducibility of analytical instruments/% B /X g it B PR

LOD =Limit of detection/k:l

LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?/

AR, AR 0.10 pg/em?

When conducting the test for PBBs&PBDEs, XRF was introduced to screen Br exclusively,
and then chemical screening was conducted if the XRF result is X.

X 2R (PBBs) FIZ — %k (PBDEs) , XRF fifi kit Hak g /R A X i

¥ XRF 25 k—204k 2 Br il

When conducting the test for Hexavalent Chromium, XRF was introduced to screen
Chromium exclusively; XFF75i14%, XRF Gkt High B s )2 B o

mg/kg = ppm = parts per million/ {1 Ji 43—

#:Resubmitted date: December 28, 2021/HH%FEH . 20214512 A 28 H

Shenzhen Alpha Product Testing Co., Ltd./ I R EE R S 6 367G FRA

Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
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Test Process /&l fifs

1. Lead(Pb)/%5(Pb), Cadmium(Cd)/4&(Cd), Chromium(Cr) /4%(Cr)

2. Mercury (Hg)/ 3R (Hg)

Weigh sample and place it in a

FREAE AL TR A

Weigh sample and place it Add digestion reagent Digest the sample
in a vessel —  mAWRE > R
FREFE T2 E N
Dry Ashing/
Alkali Fusion/ Residue
—| Acid Dissolution 4 e |
AR TR, Filtration
Analyzed by Make up with BT A FR ik
ICP-OES Deionized [~
JHl ICP-OES - water N
i B FIKESR )
Solution
ik

microwave digestion vessel :>

Add digestion reagent

I it G

Alkali Fusion/

Digest sample in

:> microwave digestion oven

ERICRTF At v T A i

Acid Dissolution Residue
—| mwmamnk (o g [
- JLPL] Filtration
Analyzed by Make up with itk
ICP-OES deionized ||
] ICP-OES — water N
Gixi ERTIKER :
Solution
T
3. Hexavalent Chromium (Cr(VI))/S#H4&(Cr(VI1))
(1) IEC 62321-7-2:2017
Weigh sample and place it Add digestion solution Digest the sample
in a vessel > P A7) —> THARHE
PREFES T2 g
dL
Add test solution Adjust the pH value Cool and filter
NIIMITFEwEasli C— of the solution K— A, ik
PRI pH A
4
Adjust the pH value Make up with Analyzed by UV-Vis
of the solution —> deionized water — HI UV-Vis 534
PR pH A MHERTIKER

Shenzhen Alpha Product Testing Co., Ltd./ I R EE R S 6 367G FRA
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
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(2) IEC 62321-7-1:2015

Take a portion of Extraction with Filter and remove
the sample > boiling water —> the sample
HGE S AR A FH I /KA B BT ER LR
Analyzed by UV-Vis Add test solution Adjust the pH value
HI UV-Vis 53t — I IR EREaR K——] of the solution

PRI pH

4. Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDESs)/
ZREZE(PBBs), LR _ 2Kk (PBDES)

Weigh sample and Extracted with organic Concentrate the extract
place it in a thimble — solvent — R %5 7R BURK
PRERM T EE T FHA LA IZE
Analyzed by GC-MS Make up with Transfer the extract into a
i GC-MS 73 #r K—— organic solvent K — volumetric flask
AL E 2 s 2GS E kA

5. Phthalates/4BZ—FE&Fg (DBP, BBP, DEHP, DIBP)

Weigh sample and Extracted with Precipitate with a second
place in a sealable glass F—> organic solvent ——> organic solvent
PRt T H 28 AN AEIR 55— M B TTE
Analyzed by GC-MS Transfer the extract into a GC vial
il GC-MS 43t <—— RS AU R GC /N

Shenzhen Alpha Product Testing Co., Ltd./ I R EE R S 6 367G FRA
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
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Tested sample photo(s)/&:MAE 5 B
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Tested sample photo(s)/#:Hl#E 5 & F
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--- End of report 4R &45 1 ---
Statement/FHA:
1. The sample(s) and sample Information was/were provided by the client who should be responsible
for the authenticity which ALPHA hasn'’t verified;

R SRE LG S H T B, HIE R N R S 5T, ALPHA A% S L
2. The result(s) shown in this report refer(s) only to the sample(s) tested,;
ARG A5 A LI i £ 5
3. Without written approval of ALPHA, this report can’t be reproduced except in full.
RZE ALPHA Bl &, A3 2 il A

Shenzhen Alpha Product Testing Co., Ltd./ I 2R 155 Ske 364 PR A 7
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